
 

www.dep.state.fl.us 

 

Florida Department of 
Environmental Protection 

 
Northwest District 

160 W. Government Street, Suite 308 
Pensacola, Florida 32502-5740 

Rick Scott 
Governor 

 
Carlos Lopez-Cantera 

Lt. Governor 
 

Noah Valenstein 
Secretary 

 
 
March 16, 2018 
 
 
BY ELECTRONIC MAIL 
(donald.palmer@ecua.fl.gov) 
 
In the Matter of an 
Application for Permit by: 
 
Emerald Coast Utilities Authority File Number FL0031801-013-DW1P 
Donald Palmer Administrative Order No: AO-109NW 
2980 Old Chemstrand Rd Escambia County 
Cantonment, Florida 32533-8967 ECUA - Bayou Marcus Water Reclamation Facility 
 

NOTICE OF DRAFT PERMIT 
 
The Department of Environmental Protection gives notice of its preparation of a draft permit and Administrative 
[...]
U.S. Fish & Wildlife Service, Panama City, Channing St. Aubin (channing_staubin@fws.gov)  
District Engineer, U.S. Corps of Engineers - Jacksonville (david.s.hobbie@usace.army.mil)  
National Marine Fisheries Service - St. Petersburg (Attn: Eric Hawk) (eric.hawk@noaa.gov)  
National Marine Fisheries Service, Habitat Conservation: (NMFS.HCDPC@noaa.gov)  
National Marine Fisheries Service, Miles Croom (miles.croom@noaa.gov)  
Florida Department of State, Director Division of Historical Resources (CompliancePermits@DOS.MyFlorida.com)  
Department of Economic Opportunity, Bureau of Community Planning (DCPPermits@deo.myflorida.com) 

(Ray.eubanks@deo.myflorida.com) (Terri.Stoutamire@deo.myflorida.com) 
Lumon May, Chair, Escambia County Board of County Commissioners (district3@myescambia.com) 
Jack Brown, Escambia County Administrator (countyadministrator@myescambia.com) (admin@myescambia.com)  
Environmental Health Director, Florida Department of Health Escambia County (robert.merritt@flhealth.gov) 
Jillian Fleiger, Bureau of Aquaculture Environmental Services, Division of Aquaculture, Florida Department of 

Agriculture and Consumer Services (jillian.fleiger@freshfromflorida.com)  
Jackie Lane, Friends of Perdido Bay (jlane88@bellsouth.net) 
Laurie Murphy, Executive Director & Coastkeeper, Emerald CoastKeeper, Inc. (laurie@emeraldcoastkeeper.org)  
Linda Young, Clean Water Network, Southeast Regional Office (llyoung2@earthlink.net)  
Elsa Potts, P.E., FDEP, Tallahassee BWF (elsa.potts@dep.state.fl.us)  
 
 

mailto:janderson@baskervilledonovan.com
mailto:bjohnson@ecua.org
mailto:sholcomb@ecua.org
mailto:edward.mcmath@ecua.fl.gov
mailto:randy.sears@ecua.fl.gov
mailto:sonny.bonds@ecua.fl.gov
mailto:justin.midgette@ecua.fl.gov
mailto:sue.mottley@ecua.fl.gov
mailto:Davis.Molly@epa.gov
mailto:r4npdespermits@epa.gov
mailto:paul.thorpe@nwfwater.com
mailto:Michael.Edgar@nwfwater.com
mailto:FWCConservationPlanningServices@myfwc.com
mailto:fcmpmail@myfwc.com
mailto:channing_staubin@fws.gov
mailto:david.s.hobbie@usace.army.mil
mailto:eric.hawk@noaa.gov
mailto:NMFS.HCDPC@noaa.gov
mailto:miles.croom@noaa.gov
mailto:CompliancePermits@DOS.MyFlorida.com
mailto:DCPPermits@deo.myflorida.com
mailto:Ray.eubanks@deo.myflorida.com
mailto:Terri.Stoutamire@deo.myflorida.com
mailto:district3@myescambia.com
mailto:countyadministrator@myescambia.com
mailto:admin@myescambia.com
mailto:robert.merritt@flhealth.gov
mailto:jillian.fleiger@freshfromflorida.com
mailto:jlane88@bellsouth.net
mailto:laurie@emeraldcoastkeeper.org
mailto:llyoung2@earthlink.net
mailto:elsa.potts@dep.state.fl.us


STATE OF FLORIDA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 

NOTICE OF DRAFT PERMIT 
 
 
The Department of Environmental Protection gives notice of its preparation of a draft permit to Emerald Coast 
Utilities Authority, Edward (Ned) McMath, 2980 Old Chemstrand Rd, Cantonment, Florida 32533 for the ECUA - 
Bayou Marcus Water Reclamation Facility.  This permit authorizes the permittee to operate a 8.2 mgd domestic 
wastewater treatment facility which would discharge 10.25 mgd of effluent to wetlands to Bayou Marcus Creek and 
Perdido Bay (697B, 697C, 763, 797).  The facility is located at latitude 30o26'10.96" N, longitude 87o19'41.08" W 
on 3050 Fayal Drive, Pensacola, Florida 32526-2908 in Escambia County. The Department has assigned permit file 
number FL0031801-013-DW1P to the proposed project. 
 
Any interested person may submit written comments on the Department's draft permit or may submit a written 
request for a public meeting to Katie Ates, 160 W. Government Street, Suite 308, Pensacola, Florida 32502-5740, in 
accordance with Rule 62-620.555, Florida Administrative Code.  The comments or request for a public meeting 
must contain the information set forth below and must be received in the Department's Northwest District Office 
within 30 days of publication of this notice.  Failure to submit comments or request a public meeting within this 
time period shall constitute a waiver of any right such person may have to submit comments or request a public 
meeting under Rule 62-620.555, Florida Administrative Code. 
 
The comments or request for a public meeting must contain the following information: 

(a) The commenter's name, address, and telephone number; the applicant's name and address; the Department 
permit file number; and the county in which the project is proposed; 

(b) A statement of how and when notice of the Department's action or proposed action was received; 
(c) A statement of the facts the Department should consider in making the final decision; 
(d) A statement of which rules or statutes require reversal or modification of the Department's action or 

proposed action; and 
(e) If desired, a request that a public meeting be scheduled including a statement of the nature of the issues 

proposed to be raised at the meeting. 
 
If a public meeting is scheduled, the public comment period is extended until the close of the public meeting.  
However, the Department may not always grant a request for a public meeting.  Therefore, written comments should 
be submitted within 30 days of publication of this notice, even if a public meeting is requested. 
 
If a public meeting is held, any person may submit oral or written statements and data at the public meeting on the 
Department's proposed action.  As a result of significant public comment, the Department's final action may be 
different from the position taken by it in this draft permit. 
 
The permit application file and supporting data are available for public inspection during normal business hours, 
8:00 a.m. to 5:00 p.m., Monday through Friday, except legal holidays, at the Department's Northwest District 
Office, 160 W. Government Street, Suite 308, Pensacola, Florida 32502-5740, at phone number (850)595-8300. 



 

Florida Department of 
Environmental Protection 

 
Northwest District 

160 W. Government Street, Suite 308 
Pensacola, Florida 32502-5740 

Rick Scott 
Governor 

 
Carlos Lopez-Cantera 

Lt. Governor 
 

Noah Valenstein 
Secretary 

 
STATE OF FLORIDA 

DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FL0031801 (Major) 
Emerald Coast Utilities Authority FILE NUMBER: FL0031801-013-DW1P 

ISSUANCE DATE:         May xx, 2018 
RESPONSIBLE OFFICIAL: EFFECTIVE DATE: May xx, 2018 
Donald Palmer EXPIRATION DATE: May xx, 2023 
2980 Old Chemstrand Rd 
Cantonment, Florida 32533-8967 
(850) 969-6631 

 

FACILITY: 

ECUA - Bayou Marcus Water Reclamation Facility 
3050 Fayal Drive 
Pensacola, FL 32526-2908 
Escambia County 
Latitude: 30°26' 10.96" N Longitude: 87°19' 41.08" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System.  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  This permit is accompanied by an Administrative Order, pursuant to paragraphs 403.088(2)(e) and (f), 
Florida Statutes.  Compliance with Administrative Order, AO-109NW, is a specific requirement of this permit.  The above-
named permittee is hereby authorized to operate the facilities in accordance with the documents attached hereto and 
specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 8.2 MGD annual average daily flow (AADF) permitted capacity activated sludge system with advanced waste 
treatment (AWT). The mode of treatment operation of the wastewater treatment plant (WWTP) is conventional plug flow 
with extended aeration advanced treatment. The WWTP consist of pretreatment processes that include influent pumping with 
four (4) submersible pumps, two (2) perforated plate screens, and two (2) grit vortex removal units. The biological treatment 
process includes bioreactors - oxidation ditches (two parallel four-stage EIMCO carrousel aeration basins with anoxic with 
magnesium hydroxide and carbon (as needed) addition, oxic, anoxic with alum and carbon (as needed) addition, and re-
aeration chambers) and four (4) secondary clarifiers. Secondary effluent management includes two (2) cloth media effluent 
filters, two (2) parallel ultraviolet irradiation disinfection channels, effluent lift station with four (4) submersible pumps 
which pumps the effluent to the Bayou Marcus wetlands and two (2) turbine pumps for reuse water. An 8.2 MG lined reject 
holding pond is provided with recirculation.   
 
The biosolids management facilities include one (1) circular plant tankage (aerated sludge holding tank) for sludge 
processing with four (4) cells, secondary scum and return activated sludge (RAS) pumping, waste activated sludge (WAS) 
pumping, one (1) rotary drum thickener to thicken sludge and facilities to transfer the thickened sludge to a tanker truck.  All 
residual solids generated at the Bayou Marcus plant are transferred to ECUA Central WRF or landfilled.  
See attached WWTP Site Plan and Process Flow Diagram. 
 

This permit authorizes replacement of the Trojan UV3000 UV disinfection system with the Trojan UV3000Plus at a capacity 
of 11.4 MGD AADF and 23.94 PHF. Two new UV channels will be built with two (2) banks per channel for a total of four 
(4) new Trojan UV 3000Plus banks.  



PERMITTEE: Emerald Coast Utilities Authority PERMIT NUMBER: FL0031801-013-DW1P (Major) 
FACILITY: 
Page 2 of 22 
 

ECUA - Bayou Marcus Water Reclamation Facility  
 

 

REUSE: 

Surface Water Discharge D-002: An existing 10.25 MGD annual average daily flow discharge to wetlands flowing to 
Bayou Marcus Creek (Class III Estuary Water) and Perdido Bay (Class III Estuary), the wetlands include WBIDs 697B, 
697C, 763, and 797; northern portion (642 acres) and the southern portion (350 acres) of the receiving wetlands (Zones 10 
thru 13).  The point of discharge is located approximately at latitude 30°26' 22" N, longitude 87°19' 45" W.  This wetland 
project is classified as reuse pursuant to Rule 62-610.810(2)(g), F.A.C. 

This system includes a 62-610 Part VII industrial reuse system sending reclaimed water to Industrial reuse at the WWTP for 
process, wash down or other purposes at the wastewater treatment plant in accordance with 62-610.699(3), F.A.C. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 1 through 22 of this permit. 



PERMITTEE: Emerald Coast Utilities Authority PERMIT NUMBER: FL0031801-013-DW1P (Major) 
FACILITY: 
Page 3 of 22 
 

ECUA - Bayou Marcus Water Reclamation Facility  
 

 

 
I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Surface Water Discharges 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the 
permittee is authorized to discharge effluent from Outfall D-002 to wetlands flowing to Perdido Bay and Bayou 
Marcus Creek.  Such discharge shall be limited and monitored by the permittee as specified below and reported 
in accordance with Permit Condition I.B.6: 

   Effluent Limitations Monitoring Requirements  

Parameter Units Max/
Min Limit Statistical Basis Frequency of 

Analysis Sample Type Monitoring 
Site Number Notes 

Flow  
(Total to Wetland) MGD Max 

Max 
10.25 
Report 

Annual Average 
Monthly Average Daily; 24 hours Calculated FLW-04  

Flow  
(Northern Wetland) MGD Max 

Max 
7.35 

Report 
Annual Average 

Monthly Average Continuous 
Recording 

Flow Meter 
with Totalizer 

FLW-02 See 
I.A.4 

Flow  
(Southern Wetland) MGD Max 

Max 
2.9 

Report 
Annual Average 

Monthly Average Continuous 
Recording 

Flow Meter 
with Totalizer 

FLW-03 See 
I.A.4 

BOD, Carbonaceous  
5 day, 20C mg/L 

Max 
Max 
Max 
Max 

5.0 
6.25 
7.5 
10.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 Days/Week 24-hr FPC EFF-01 See 
I.A.20 

Solids, Total Suspended mg/L 

Max 
Max 
Max 
Max 

5.0 
6.25 
7.5 
10.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 Days/Week 24-hr FPC EFF-01 See 
I.A.20 

Nitrogen, Total mg/L 

Max 
Max 
Max 
Max 

3.0 
3.75 
4.5 
6.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 Days/Week 24-hr FPC EFF-01  

Nitrogen, Total lb/day Max 205.2 Annual Average 5 Days/Week Calculated EFF-01  
Nitrogen, Total 
(Northern Wetland) lb/day Max 132.6 Annual Average 5 Days/Week Calculated EFF-01  

Nitrogen, Total 
(Southern Wetland) lb/day Max 72.6 Annual Average 5 Days/Week Calculated EFF-01  

Nitrogen, Ammonia, 
Total (as N) mg/L 

Max 
Max 
Max 
Max 

1.6 
2.0 
2.4 
3.2 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 Days/Week 24-hr FPC EFF-01  

Phosphorus, Total  (as P) mg/L 

Max 
Max 
Max 
Max 

1.0 
1.25 
1.5 
2.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 Days/Week 24-hr FPC EFF-01  

Phosphorus, Total  (as P) lb/day Max 68.4 Annual Average 5 Days/Week Calculated EFF-01  
Phosphorus, Total  (as P) 
(Northern Wetland) lb/day Max 44.2 Annual Average 5 Days/Week Calculated EFF-01  

Phosphorus, Total  (as P) 
(Southern Wetland) lb/day Max 24.2 Annual Average 5 Days/Week Calculated EFF-01  

Coliform, Fecal #/100 mL 
Max 
Max 
Max 

200 
200 
400 
800 

Annual Average 
Mo. Geo. Mean 
90th Percentile 
Single Sample 

5 Days/Week Grab EFF-01 
See 

I.A.5 
and 19 

Enterococci #/100 mL Max 
Max 

35 
130 

Mo. Geo. Mean 
90th Percentile 3 Days/Week Grab EFF-01 See 

I.A.19  

pH s.u. Min 
Max 

6.0 
8.5 

Single Sample 
Single Sample Continuous Meter EFF-01 See 

I.A.3 
Oxygen, Dissolved (DO) mg/L Min 5.0 Single Sample Daily; 24 hours Grab EFF-01  
Ultraviolet Light Dosage mW-s/sqcm Min 25 Single Sample Continuous Calculated EFA-UV  



PERMITTEE: Emerald Coast Utilities Authority PERMIT NUMBER: FL0031801-013-DW1P (Major) 
FACILITY: 
Page 4 of 22 
 

ECUA - Bayou Marcus Water Reclamation Facility  
 

 

   Effluent Limitations Monitoring Requirements  

Parameter Units Max/
Min Limit Statistical Basis Frequency of 

Analysis Sample Type Monitoring 
Site Number Notes 

Chronic Whole Effluent 
Toxicity, 7-Day IC25 
(Ceriodaphnia dubia)  

percent Min 100 Single Sample Semi-Annually; 
twice per year 24-hr FPC EFF-01 See 

I.A.6 

Chronic Whole Effluent 
Toxicity, 7-Day IC25 
(Pimephales promelas)   

percent Min 100 Single Sample Semi-Annually; 
twice per year 24-hr FPC EFF-01 See 

I.A.6 

 
BOD, Carbonaceous 5 
day, 20C mg/L Max Report Single Sample Semi-Annually Grab 

WEP-S3, 
WEP-N4, 
WIM-S2, 
WIM-N5 

 

 

Solids, Total Suspended mg/L Max Report Single Sample Semi-Annually Grab  
pH s.u. Max Report Single Sample Semi-Annually Meter  
Enterococci #/100mL Max Report Single Sample Semi-Annually Grab   
Oxygen, Dissolved  
(DO) mg/L Min Report Single Sample Semi-Annually Meter  

Nitrogen, Kjeldahl, Total 
(as N) mg/L Max Report Single Sample Semi-Annually Grab  

Specific Conductance umhos/cm Max Report Single Sample Semi-Annually Meter  
Nitrite plus Nitrate, 
Total 1 det. (as N) mg/L Max Report Single Sample Semi-Annually Grab  

Sulfide (Sediment 
Sampling) mg/kg Max Report Single Sample Annually Grab  

Sulfate, Total mg/L Max Report Single Sample Semi-Annually Grab  
Chlorophyll a mg/L Max Report Single Sample Semi-Annually Grab  
Stream Stage ft Max Report Single Sample Continuous Staff Gauge  
Woody Vegetation 
Sampling NA NA Report NA Annually Survey See 

I.A.13 
Herbaceous Vegetation 
Sampling NA NA Report NA Semi-Annually Line Intercept 

Method 
See 

I.A.13 

Fish, Presence NA NA Report NA Annually Survey See 
I.A.13 

Threatened & 
Endangered Species, 
Presence 

NA NA Report NA Annually Survey See 
I.A.13 

Water Level Relative to 
NGVD ft Max Report Single Sample Continuous Meter 

WEP-N4, 
WEP-S3 

 

Nitrogen, Total mg/L Max 
Max 

3.0 
Report 

Annual Average 
Single Sample Quarterly Grab  

Phosphorus, Total  (as P) mg/L Max 
Max 

0.2 
Report 

Annual Average 
Single Sample Quarterly Grab  

Phosphorus, Total  (as P) mg/L Max Report Single Sample Semi-Annually Grab WIM-S2, 
[...]
Parameter  Quantity or Loading Units Quality or Concentration Units No. 

Ex. 
Frequency of 

Analysis 
Sample Type 

Nitrogen, Ammonia, Total (as N) Sample 
Measurement 

          

PARM Code 00610    1 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 3.2 
(Max.) 

2.4 
(Max.Wk.Avg.) 

2.0 
(Mo.Avg.) 

mg/L  5 Days/Week 24-hr FPC 

Phosphorus, Total  (as P) Sample 
Measurement 

          

PARM Code 00665    Y 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

  
 

1.0 
(An.Avg.) 

 
 

mg/L  5 Days/Week 24-hr FPC 

Phosphorus, Total  (as P) Sample 
Measurement 

          

PARM Code 00665    1 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 2.0 
(Max.) 

1.5 
(Max.Wk.Avg.) 

1.25 
(Mo.Avg.) 

mg/L  5 Days/Week 24-hr FPC 

Phosphorus, Total  (as P) Sample 
Measurement 

          

PARM Code 00665    P 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

68.4 
(An.Avg.) 

lb/day  
 

 
 

 
 

  5 Days/Week Calculated 

Phosphorus, Total  (as P) (Northern 
Wetland) 

Sample 
Measurement 

          

PARM Code 00665    Q 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

44.2 
(An.Avg.) 

lb/day  
 

 
 

 
 

  5 Days/Week Calculated 

Phosphorus, Total  (as P) (Southern 
Wetland) 

Sample 
Measurement 

          

PARM Code 00665    R 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

24.2 
(An.Avg.) 

lb/day  
 

 
 

 
 

  5 Days/Week Calculated 

Coliform, Fecal Sample 
Measurement 

          

PARM Code 74055    Y 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

  
 

200 
(An.Avg.) 

 
 

#/100mL  5 Days/Week Grab 

Coliform, Fecal Sample 
Measurement 

          

PARM Code 74055    1 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 800 
(Max.) 

400 
(90th %) 

200 
(Mo.Geo.Mn.) 

#/100mL  5 Days/Week Grab 

Enterococci Sample 
Measurement 

          

PARM Code 31639    1 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

  
 

Report 
(Mo.Geo.Mn.) 

Report 
(90th %) 

#/100mL  3 Days/Week Grab 

pH Sample 
Measurement 

          

PARM Code 00400    1 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 6.0 
(Min.) 

 
 

8.5 
(Max.) 

s.u.  Continuous Meter 



ISSUANCE/REISSUANCE DATE: May 2018  DMR D-002 Monthly Interim  Page 4 of 5  
DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - 07/31/2019 DEP Form 62-620.910(10), Effective Nov. 29, 1994 

DISCHARGE MONITORING REPORT - PART A (Continued) 

FACILITY: ECUA - Bayou Marcus Water Reclamation Facility MONITORING GROUP NUMBER: D-002 PERMIT NUMBER: FL0031801-013-DW1P 
  MONITORING PERIOD        From: _____________________       To: ________________  

 
Parameter  Quantity or Loading Units Quality or Concentration Units No. 

Ex. 
Frequency of 

Analysis 
Sample Type 

Oxygen, Dissolved  (DO) Sample 
Measurement 

          

PARM Code 00300    1 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 5.0 
(Min.) 

 
 

 
 

mg/L  Daily; 24 hours Grab 

Ultraviolet Light  Dosage Sample 
Measurement 

          

PARM Code 61938    A 
Mon. Site No. EFA-UV 

Permit 
Requirement 

 
 

 
 

 25 
(Min.) 

 
 

 
 

mW-s/sqcm  Continuous Calculated 

7-DAY CHRONIC STATRE 
Ceriodaphnia dubia (Routine)  

Sample 
Measurement 

          

PARM Code TRP3B    P 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 100 
(Min.) 

 
 

 
 

percent  Semi-Annually; 
twice per year 

24-hr FPC 

7-DAY CHRONIC STATRE 
Ceriodaphnia dubia (Additional)  

Sample 
Measurement 

          

PARM Code TRP3B    Q 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 100 
(Min.) 

 
 

 
 

percent  As needed As required by 
the permit 

7-DAY CHRONIC STATRE 
Ceriodaphnia dubia (Additional)  

Sample 
Measurement 

          

PARM Code TRP3B    R 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 100 
(Min.) 

 
 

 
 

percent  As needed As required by 
the permit 

7-DAY CHRONIC STATRE 
Pimephales promelas (Routine)  

Sample 
Measurement 

          

PARM Code TRP6C    P 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 100 
(Min.) 

 
 

 
 

percent  Semi-Annually; 
twice per year 

24-hr FPC 

7-DAY CHRONIC STATRE 
Pimephales promelas (Additional)  

Sample 
Measurement 

          

PARM Code TRP6C    Q 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 100 
(Min.) 

 
 

 
 

percent  As needed As required by 
the permit 

7-DAY CHRONIC STATRE 
Pimephales promelas (Additional)  

Sample 
Measurement 

          

PARM Code TRP6C    R 
Mon. Site No. EFF-01 

Permit 
Requirement 

 
 

 
 

 100 
(Min.) 

 
 

 
 

percent  As needed As required by 
the permit 

Water Level Relative to NGVD Sample 
Measurement 

          

PARM Code 82545    P 
Mon. Site No. WEP-S3 

Permit 
Requirement 

 
 

Report 
(Max.) 

ft  
 

 
 

 
 

  Continuous Meter 

Stream Stage Sample 
Measurement 

          

PARM Code 34782    P 
Mon. Site No. WEP-S3 

Permit 
Requirement 

 
 

Report 
(Max.) 

ft  
 

 
 

 
 

  Continuous Staff Gauge 



ISSUANCE/REISSUANCE DATE: May 2018  DMR D-002 Monthly Interim  Page 5 of 5  
DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - 07/31/2019 DEP Form 62-620.910(10), Effective Nov. 29, 1994 

DISCHARGE MONITORING REPORT - PART A (Continued) 

FACILITY: ECUA - Bayou Marcus Water Reclamation Facility MONITORING GROUP NUMBER: D-002 PERMIT NUMBER: FL0031801-013-DW1P 
  MONITORING PERIOD        From: _____________________       To: ________________  

 
Parameter  Quantity or Loading Units Quality or Concentration Units No. 

Ex. 
Frequency of 

Analysis 
Sample Type 

Water Level Relative to NGVD Sample 
Measurement 

          

PARM Code 82545    Q 
Mon. Site No. WEP-N4 

Permit 
Requirement 

 
 

Report 
(Max.) 

ft  
 

 
 

 
 

  Continuous Meter 

Stream Stage Sample 
Measurement 

          

PARM Code 34782    Q 
Mon. Site No. WEP-N4 

Permit 
Requirement 

 
 

Report 
(Max.) 

ft  
 

 
 

 
 

  Continuous Staff Gauge 

Stream Stage Sample 
Measurement 

          

PARM Code 34782    R 
Mon. Site No. WIM-S2 

Permit 
Requirement 

 
 

Report 
(Max.) 

ft  
 

 
 

 
 

  Continuous Staff Gauge 

Stream Stage Sample 
Measurement 

          

PARM Code 34782    S 
Mon. Site No. WIM-N5 

Permit 
Requirement 

 
 

Report 
(Max.) 

ft  
 

 
 

 
 

  Continuous Staff Gauge 

Flow Sample 
Measurement 

          

PARM Code 50050    T 
Mon. Site No. FLW-01 

Permit 
Requirement 

 
 

8.2 
(An.Avg.) 

MGD  
 

 
 

 
 

  Continuous Calculated 

Flow Sample 
Measurement 

          

PARM Code 50050    U 
Mon. Site No. FLW-01 

Permit 
Requirement 

Report 
(Qt.Avg.) 

Report 
(Mo.Avg.) 

MGD  
 

 
 

 
 

  Continuous Calculated 

Percent Capacity, 
(TMADF/Permitted Capacity) x 
100 

Sample 
Measurement 

          

PARM Code 00180    P 
Mon. Site No. CAL-01 

Permit 
Requirement 

 
 

 
 

  
 

 
 

Report 
(Mo.Avg.) 

percent  Monthly Calculated 

BOD, Carbonaceous 5 day, 20C 
(Influent)  

Sample 
Measurement 

          

PARM Code 80082    G 
Mon. Site No. INF-01 

Permit 
Requirement 

 
 

 
 

  
 

 
 

Report 
(Mo.Avg.) 

mg/L  5 Days/Week 24-hr FPC 

Solids, Total Suspended (Influent)  Sample 
Measurement 

          

PARM Code 00530    G 
Mon. Site No. INF-01 

Permit 
Requirement 

 
 

 
 

  
 

 
 

Report 
(Mo.Avg.) 

mg/L  5 Days/Week 24-hr FPC 

            
 
 

  
 

 
 

  
 

 
 

 
 

    

 



 

 

FACT SHEET 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FL0031801-013 (Major) 

FACILITY NAME: ECUA - Bayou Marcus WRF 

FACILITY LOCATION: 3050 Fayal Drive, Pensacola, FL 32526-2908 
   Escambia County 

NAME OF PERMITTEE: Emerald Coast Utilities Authority  

PERMIT WRITER: Katie Ates 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FL0031801-013-DW1P 

Application Submittal Date: April 25, 2017 

Request for Additional Information Sent: May 12, 2017 

Request for Additional Information Received: June 2, 2017 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type:  Authority 

SIC Code:  4952 

c. Facility Capacity 

 Existing Permitted Capacity: 8.2 mgd  Annual Average Daily Flow 
Proposed Increase in Permitted Capacity: 0.0 mgd  Annual Average Daily Flow 
Proposed Total Permitted Capacity: 8.2 mgd  Annual Average Daily Flow 

d. Description of Wastewater Treatment 

An existing 8.2 MGD annual average daily flow (AADF) permitted capacity activated sludge system with 
advanced waste treatment (AWT).  The mode of treatment operation of the wastewater treatment plant (WWTP) is 
conventional plug flow with extended aeration advanced treatment.  The WWTP consist of pretreatment processes 
that include influent pumping with four (4) submersible pumps, two (2) perforated plate screens, and two (2) grit 
vortex removal units.  The biological treatment process includes bioreactors - oxidation ditches (two parallel four-
stage EIMCO carrousel aeration basins with anoxic with magnesium hydroxide and carbon (as needed) addition, 
oxic, anoxic with alum and carbon (as needed) addition, and re-aeration chambers) and four (4) secondary 
clarifiers.  Secondary effluent management includes two (2) cloth media effluent filters, two (2) parallel ultraviolet 
irradiation disinfection channels, effluent lift station with four (4) submersible pumps which pumps the effluent to 
the Bayou Marcus wetlands and two (2) turbine pumps for reuse water.  An 8.2 MG lined rejects holding pond is 
provided with recirculation.   

The biosolids management facilities include one (1) circular plant tankage (aerated sludge holding tank) for sludge 
processing with four (4) cells, secondary scum and return activated sludge (RAS) pumping, waste activated sludge 
(WAS) pumping, one (1) rotary drum thickener to thicken sludge and facilities to transfer the thickened sludge to a 
tanker truck.  All residual solids generated at the Bayou Marcus plant are transferred to ECUA Central WRF or 
landfilled. 



Emerald Coast Utilities Authority 
ECUA - Bayou Marcus WRF 
FL0031801-013-DW1P 
FACT SHEET 
Page 2 of 8 
 

This permit authorizes replacement of the Trojan UV3000 UV disinfection system with the Trojan UV3000Plus at 
a capacity of 11.4 MGD AADF and 23.94 PHF. Two new UV channels will be built with two (2) banks per 
channel for a total of four (4) new Trojan UV 3000Plus banks.  

e. Description of Effluent Disposal and Land Application Sites (as reported by applicant) 

See maps attached to the permit for effluent disposal and land application sites. 

Monitoring Group D-002: 
Discharge to wetlands flowing to Bayou Marcus Creek (Class III Fresh Water) and Perdido Bay (Class III 
Estuary),WBIDs: 697B, 697C, 763, and 797 

Pollutants which are present or which are subject to permit limitations are as follows: 

Parameter  Units Max/Min Reported 
Value 

Statistical Basis 

Flow MGD Max 13.83 Max Daily 
Average 5.92 Average Daily 

pH s.u. Min 7.6 Max Daily 
Max 7.8 Min Daily 

CBOD mg/L Max 2.8 Max Daily 
Average 1.53 Average Daily 

TSS mg/L Max 2.3 Max Daily 
Average 0.9 Average Daily 

Fecal Coliform #/100 mL Max 6.3 Max Daily 
Average 1.0 Average Daily 

Ammonia (as N) mg/L Max 2.9 Max Daily 
Average 0.11 Average Daily 

Dissolved Oxygen mg/L Max 9.3 Max Daily 
Average 8.5 Average Daily 

Total Nitrogen mg/L Max 6.0 Max Daily 
Average 2.33 Average Daily 

Oil and Grease mg/L Max 3.5 Max Daily 
Average 1.4 Average Daily 

Total Phosphorus mg/L Max 0.46 Max Daily 
Average 0.15 Average Daily 

2. SUMMARY OF SURFACE WATER DISCHARGE 

This facility does not have a new or expanded discharge to surface waters. 

The Department does not anticipate adverse impacts on threatened or endangered species as a result of permit issuance.  

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

This facility is authorized to discharge effluent from Outfall D-002 to wetlands flowing to Bayou Marcus Creek and 
Perdido Bay based on the following:  

Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

Effluent Monitoring 
Flow (Total to 
Wetland)  

MGD Max 10.25 Annual Average 62-600.700(2)(b) FAC 
 Max Report Monthly Average 

Flow (Northern 
Wetland)  

MGD Max 7.35 Annual Average 62-600.700(2)(b) FAC Max Report Monthly Average 



Emerald Coast Utilities Authority 
ECUA - Bayou Marcus WRF 
FL0031801-013-DW1P 
FACT SHEET 
Page 3 of 8 
 

Flow (Southern 
Wetland)  

MGD Max 2.9 Annual Average 62-600.700(2)(b) FAC 

BOD, Carbonaceous 
5 day, 20C 

mg/L Max 5.0 Annual Average 62-611.420(2) FAC 
Max 6.25 Monthly Average 62-600.740(2)(b)2. FAC 
Max 7.5 Weekly Average 62-600.740(2)(b)3. FAC 
Max 10.0 Single Sample 62-600.740(2)(b)4. FAC 

Solids, Total 
Suspended 

mg/L Max 5.0 Annual Average 62-611.420(2) FAC 
Max 6.25 Monthly Average 62-600.740(2)(b)2. FAC 
Max 7.5 Weekly Average 62-600.740(2)(b)3. FAC 
Max 10.0 Single Sample 62-600.740(2)(b)4. FAC 

Nitrogen, Total mg/L Max 3.0 Annual Average 62-611.420(2) FAC 
Max 3.75 Monthly Average 62-600.740(2)(b)2. FAC 
Max 4.5 Weekly Average 62-600.740(2)(b)3. FAC 
Max 6.0 Single Sample 62-600.740(2)(b)4. FAC 

Nitrogen, Total lb/day Max 205.2 Annual Average 

62-620.320(6); 62-4.242 FAC 
Nitrogen, Total 
(Northern Wetland)  

lb/day Max 132.6 Annual Average 

Nitrogen, Total 
(Southern Wetland)  

lb/day Max 72.6 Annual Average 

Nitrogen, Ammonia, 
Total (as N) 

mg/L Max 1.6 Annual Average 62-600.740(2)(b)1. FAC 
Max 2.0 Monthly Average 62-611.420(3) FAC 
Max 2.4 Weekly Average 62-600.740(2)(b)3. FAC 
Max 3.2 Single Sample 62-600.740(2)(b)4. FAC 

Phosphorus, Total  
(as P) 

mg/L Max 1.0 Annual Average 62-611.420(2) FAC 
Max 1.25 Monthly Average 62-600.740(2)(b)2. FAC 
Max 1.5 Weekly Average 62-600.740(2)(b)3. FAC 
Max 2.0 Single Sample 62-600.740(2)(b)4. FAC 

Phosphorus, Total  
(as P) 

lb/day Max 68.4 Annual Average 

62-620.320(6); 62-4.242 FAC  
Phosphorus, Total  
(as P) (Northern 
Wetland)  

lb/day Max 44.2 Annual Average 

Phosphorus, Total  
(as P) (Southern 
Wetland)  

lb/day Max 24.2 Annual Average 

Coliform, Fecal #/100mL Max 200 Annual Average 62-600.440(5)(a)1. FAC 
Max 200 Monthly 

Geometric Mean 62-600.440(5)(a)2. FAC 

Max 400 90th Percentile 62-600.440(5)(a)3. FAC 
Max 800 Single Sample 62-600.440(5)(a)4. FAC 

Enterococci #/100 mL Max 
Max 

35 
130 

Monthly 
Geometric Mean 
90th Percentile 

62-302.530(6)(c) FAC 

pH s.u. Min 6.0 Single Sample 62-600.430, 62-302.530(52) & 62-650 
FAC Max 8.5 Single Sample 

Oxygen, Dissolved  
(DO) 

mg/L Min 5.0 Single Sample 62-611; 62-620.620(4)(f); 62-611.500, 
FAC 

Ultraviolet Light  
Dosage 

mW-s/sqcm Min 25 Single Sample 62-600.440 FAC 

Chronic Whole 
Effluent Toxicity, 7-
Day IC25 
(Ceriodaphnia dubia)  

percent Min 100 Single Sample 
62-302.530(20) & (62) FAC and  
62-4.241(1)(b) FAC 



Emerald Coast Utilities Authority 
ECUA - Bayou Marcus WRF 
FL0031801-013-DW1P 
FACT SHEET 
Page 4 of 8 
 

 

Chronic Whole 
Effluent Toxicity, 7-
Day IC25 
(Pimephales promelas)   

percent Min 100 Single Sample 
62-302.530(20) & (62) FAC and 
62-4.241(1)(b) FAC 

Wetland Monitoring 
BOD, Carbonaceous 
5 day, 20C 

mg/L Max Report Single Sample 62-611.700 FAC 
Solids, Total 
Suspended 

mg/L Max Report Single Sample 62-611.700 FAC 
pH s.u. Max Report Single Sample 62-611.700 FAC 
Enterococci #/100mL Max Report Single Sample 62-620.320(6) FAC 
Oxygen, Dissolved  
(DO) 

mg/L Max Report Single Sample 62-611.700 FAC 
Nitrogen, Kjeldahl, 
Total (as N) 

mg/L Max Report Single Sample 62-611.700 FAC 
Specific 
Conductance 

umhos/cm Max Report Single Sample 62-611.700 FAC 
Nitrite plus Nitrate, 
Total 1 det. (as N) 

mg/L Max Report Single Sample 62-611.700 FAC 
Sulfide (Sediment 
Sampling)  

mg/kg Max Report Single Sample 62-611.700 FAC 
Sulfate, Total mg/L Max Report Single Sample 62-611.700 FAC 
Chlorophyll a mg/L Max Report Single Sample 62-611.700 FAC 
Stream Stage ft Max Report Single Sample 62-611.700 FAC 
Woody Vegetation 
Sampling 

NA NA Report NA 62-611.700 FAC 

Herbaceous 
Vegetation 
Sampling 

NA NA Report NA 
62-611.700 FAC 